

CLASSIFICATION REPORT



| NUMBER | 221.W.1611.110.EN.01 | Work sheet: 21602208 |
|------------------|--|---|
| DATE OF ISSUE | November 4 th , 2016 | |
| | | |
| TEST SPECIMEN | Samples corresponding to a polyester fabric covered with P orange color, all this according to the information provided by customer, and labelled by himself as: | |
| | Reference: "PANAMA- FR | " |
| TEST | UNE 23723:90 - Reaction to fire test of building materials. El burner test used for flexible materials 5 mm thick or less. | |
| | UNE 23727:90 - Reaction Classification of building mate | to fire test of building materials. rials |
| APPLICANT | AIMPLAS-ASOCIACIÓN DE INVESTIGACIÓN DE MATERIALES PLÁSTICOS Y CONEXAS. PQ. TECNOLÓGICO- C/ GUSTAVE EIFFEL, 4 46980 PATERNA (Valencia) | |
| | | COMPANY: SAULEDA, S.A . ESS: CL. JOSEP SAULEDA, 22 I: 08273 SANTA MARÍA D´ OLO (BCN) |
| OBTAINED RESULTS | According to the results included in the test report with reference 221.1.1611.110.ES.01 (date of issue: November 4 th , 2016), the sample previously described and labelled by the customer as "PANAMA-FR", is classified as M2. | |
| | | |

AUTORIZED SIGNATORY

DIMI EO

Signed.: Mr. Stephane García Malpartida Head of Reaction to Fire Lab.

Document digitally signed by a legal electronic signature.

The result of this/these certificate only refers to the object/s tested in AIDIMME

" AIDIMME is a member of INNOVAWOOD, the European Net for Forestry Industry Innovation and the following members also belong to these institutions: BRE-CTTC (United Kingdom), CATAS SPA (Italy), COSMOB (Italy), CTIB-TCHN (Belgium), DTI (Denmark), ELKEDE (Greece), FCBA (France), IHD (Germany), ITD (Poland), SHR (Netherlands), TRADA-FIRA (United Kingdom), University of British Columbia (UBC-DWS) (Canada), University of Zagreb (Croatia), WKI (Germany)".

AIDIMME. METAL-PROCESSING, FURNITURE, WOOD AND PACKAGING TECHNOLOGY INSTITUTE